Wood-Mizer® Sawmill

Parts Manual

LT50AHD rev. A1.01

all safety information and instructions before oper-
ating, setting up or maintaining this machine.

May 2002

n Safety is our #1 concern! Read and understand

Form #941



Table of Contents Section-Page
SECTION 1 GENERAL INFORMATION 1-1

1.1 How To Use The Parts List .......c.ccooveieiiiiiiieeiiieeiec e 1-1

1.2 Sample ASSEMDLY .......oceiiriiniiiiieieee e 1-1
SECTION 2 BLADE GUIDE ROLLERS & ARM 2-1

2.1 Blade Guide Assembly, Idle Side........cccoeviveviieniiiiiecie e 2-1

2.2 Blade Guide Assembly, Drive Side.......ccccoveviineiininienininieieeeee, 2-3

2.3 Blade Guide Arm & ROILEIS.....cc.eovuiiiieiieiieiecieeeseeee e 2-5

2.4 Blade Guide Arm Drive AsSemDbly........ccoecvveciieniieciiineeieeieeieeeeeie e 2-6
SECTION 3 BLADE WHEELS & TENSIONER 3-1

3.1 Blade Drive Assembly, LT30AHD/LT40AHD Super........cccceevveurnenne. 3-1

3.2 Idle Blade Wheel ASSEMDIY ......cocieriierieniieiiereeeeseeie e 3-3

33 Hydraulic Blade Tensioner AsSembly..........cccoecevireieeieenienieeieeieeneenn 34
SECTION 4 SAW HEAD 4-1

4.1 Middle Throat SCTEW .......ccceiiiiiiiiiiiieeteceeee et 4-1

4.2 Water Lube Solenoid Valve .......cc.ccoieiiiiiiiiiiiiii e, 4-2

43 Water Lube ASSEmMDIY ......c.ccccveiiieiiiiieiiciieiereeeese e 4-3

4.4 Saw Head DeECalSs ......ccoueriiriiiiiiiieieiesieeeeeeee e 4-5

4.5 Blade HOuSING COVETS......ccveriieiieiieieeieeieeieete e esieeseesieeseeeeenseeneeas 4-7

4.6 Drive Belt COVETS ...ooouiiiiiiiiiiiiieieeesttee ettt 4-9

4.7 SaWAUSt CHULE ....c.eeeiiiiieiie et 4-11
SECTION 5 CONTROL & BATTERY BOXES 5-1

5.1 Control Assembly, LT30AHD/LT40AHD Super .......cccceccevevienincnnnens 5-1

52 Drum SWILCRES ...cueviiieieiieiietee e 5-3

53 Circuit Breakers......cooeeiiiiieiieieieeeeeeee e 5-4

54 Front Panel Assembly & Harnesses .........cccccvveeevveeniienieecceecreeesiee e 5-5
SECTION 6 UP/DOWN SYSTEM 6-1

6.1 Saw Head V-Brace MOUNL.........cccooiriiririnieiee et 6-1

6.2 Blade Height Scale ......ocoeovveviieiieieieeeeeeeseee st 6-2

6.3 Up/Down Chain & SProckets.........cceccvveeviieeeiieeciieeiieeieeeseeeveeseve e 6-4

6.4 Up/Down Motor Assembly, LT30AHD/LT40AHD Super.................... 6-6

6.5 Up/Down Drive ASSemDbIY ......cccvviviiiiiieiiieciecciie e 6-7
SECTION 7 POWER FEED & TRACK ROLLERS 7-1

7.1 Upper Track Rollers And WIpers........ccceeeveriiereeniieneeieeieeieeieeveeeens 7-1

7.2 Power Feed Assembly, LT30AHD/LT40AHD Super........c..ccceeeeueenneee. 7-2

7.3 Feed Chain/Stop .......ccvieeiiieieeiecce et 7-4

7.4 Lower Track ROIIETS .....ccc.eeivuiiiiiiiciieieeeieeeeeeee e 7-6

doc030503 Table of Contents



Table of Contents Section-Page

SECTION 8 BED FRAME ASSEMBLY 8-1
8.1 Bed Rail Assembly, Front and Rear............ccoccoeeiiniiiiniinnicnincee, 8-1
8.2 Leg, StAtiONATY ...cc.evveieierieiieiieiteieei ettt 8-3
8.3 Pivot Bed Rail ASSEMDLY......cccceecviiiriieiiiicii et 8-5
8.4 Log Side Support ASSEMDLY .....c.coeveviiiiieiiieciie e 8-7
8.5 Tie Down Chain ASSEmMDILY ........ccccuviriiiiiiiiiie e 8-9
8.6 Saw Head Rest Pin Assembly .........cccovevieiiiiiiiiieiiceeeeeeee e, 8-10
8.7 Bed Frame Decals........cooiiiiiiiiiiiienieeeeneeete e 8-11
SECTION 9 HYDRAULIC SYSTEM 9-1
9.1 Hydraulic hoses, LT50 / LT8OHD ......c.cccoieiiiieciieeiieieece et 9-1
9.2 Hydraulic Box, LTSOAHD / LT80AHD ......cccoooiiieiiiieieeceeeeeee 9-2
9.3 Hydraulic Control BOX ........ccccieeiieiiiiieriieiiieeesieeieese e 9-4
9.4 Hydraulic Power Supply Strip.......ccoecveecieeierciieieeieesie et 9-6
9.5 Hydraulic Log Loader .......c.ccccveciiriiiiieieeie ettt 9-8
9.6 Hydraulic Log TUIMET........ccccvieiiieiie et 9-9
9.7 Hydraulic Log Clamp,Front and Rear...........c.ccccovevvieviiicciecieceeen, 9-11
9.8 Hydraulic Log Side SUpport.........cccveevieeriieeieeieesriesiee e eveeesvee s 9-13
9.9 Hydraulic Log Clamp........ccoeveeiieciiiieeieeie e 9-15
9.10  Hydraulic Toe Board, Front and Rear.............ccoevvvviircirenieecieeiieenee, 9-17
9.11  Hydraulic Toe Board, Middle...........cceoierieriienieienieiiecieee e 9-19

Table of Contents doc030503 3






General Information
How To Use The Parts List

SECTION 1 GENERAL INFORMATION
1.1 How To Use The Parts List

m  Use the index above to locate the assembly that contains the part you need.
m  Go to the appropriate section and locate the part in the illustration.

m  Use the number pointing to the part to locate the correct part number and descrip-
tion in the table.

m  Parts shown indented under another part are included with that part.

m  Parts marked with a diamond () are only available in the assembily listed above the
part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond (e) indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M06666 and FO7777-77. The diamond (e)
indicates M06666 is not available except in subassembly K05555.

1.2 Sample Assembly

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
Sample Assembly, Complete (Includes All Indented Parts Below) A01111 1
1 Sample Part F02222-22 1
Sample Subassembly (Includes All Indented Parts Below) A03333 1

2 Sample Part (® Indicates Part Is Only Available With A03333) S04444-4 1 *
Sample Subassembly (Includes All Indented Parts Below) K05555 1

Sample Part (@ Indicates Part Is Only Available With K05555) M06666 2 *
4 Sample Part FO7777-77 1

To Order Parts:

m  From Europe call our European Headquarters and Manufacturing Facility in Kolo,
Poland at +48-63-2610233. From the continental U.S., call our toll-free Parts hotline
at 1-800-448-7881. Have your customer number, vehicle identification number, and
part numbers ready when you call.

m  From other international locations, contact the Wood-Mizer distributor in your area
for parts.

General Information GIdoc030503 1-1






Blade Guide Rollers & Arm
Blade Guide Assembly, Idle Side

SECTION 2 BLADE GUIDE ROLLERS & ARM

2.1 Blade Guide Assembly, Idle Side

SMO0077R

REF | DESCRIPTION (4@ Indicates Parts Available In Assemblies Only) PART # QTY.
BLADE GUIDE ASSEMBLY, COMPLETE IDLE SIDE A08197 1
Roller, Blade Guide With Bearings 087887 1
Roller, Blade Guide With Bearings Extended (for optional use with 1 1/2” blades) 087888 1 1
1 Nut, M12-8 Fe/Zn5 Jam Nylon Lock F81034-2 1
2 Roller, Flanged Blade Guide 087889 1
Roller, Blade Guide Extended (for optional use with 1 1/2” blades) 087890 1
3 Bearing, R8-2RS Blade Guide 087893 2
4 Ring, 1 1/8" Interior Retaining F81090-9 2
5 Spacer, Blade Guide 087891 2
6 Bolt, Blade Guide Mounting 087763 1
7 Bracket, Blade Guide Idle Side With Water Tube W08495 1
Screw Kit, Blade Guide Adjustment w/Nuts (For two blade guide assemblies) K09942 1
8 Screw, 3/8-24 X 1 1/4" Stainless Steel Socket Head Flat Point F05007-96 4

Blade Guide Rollers & Arm AHDSdoc030503 2-1



Blade Guide Rollers & Arm
Blade Guide Assembly, Idle Side

9 Nut, 3/8-24 Jam F05010-22 4
10 Shaft, Blade Guide Adjustment S08196 1
11 | TUBE, BLADE GUIDE MOUNT (See Section 2.3 Blade Guide Arm & Rollers) 088292-1 1
12 | SCREW, M10X1X20 DIN913 STAINLESS STEEL SOCKET HEAD FLAT POINT F81015-1 4
13 | NUT, M10X1 DIN439 JAM F81033-7 4
14 | WASHER, 8,2 SPLIT LOCK ZINC F81054-4 2
15 | SCREW, 5/16-18x3/4 Socket Button Head Black Oxide F05006-7 2

" Recommended for Super sawmills only.

AHDSdoc030503

Blade Guide Rollers & Arm




Blade Guide Assembly, Drive Side

Blade Guide Rollers & Arm D

2.2 Blade Guide Assembly, Drive Side

1
SMO0078R
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
BLADE GUIDE ASSEMBLY, COMPLETE DRIVE SIDE A08191 1
Roller, Blade Guide With Bearings 087887 1
Roller, Blade Guide With Bearings Extended (for optional use with 1 1/2” blades) 087888 1 1
1 Nut, M12-8 Fe/Zn5 Jam Nylon Lock F81034-2 1
2 Roller, Flanged Blade Guide 087889 1
Roller, Blade Guide Extended (for optional use with 1 1/2” blades) 087890 1
3 Bearing, R8-2RS Blade Guide 087893 2
4 Ring, 1 1/8" Interior Retaining F81090-9 2
5 Spacer, Blade Guide 087891 2
6 Bolt, Blade Guide Mounting 087763 1
7 Bracket, Blade Guide Drive Side W08482 1
Screw Kit, Blade Guide Adjustment w/Nuts (For two blade guide assemblies) K09942 1

Blade Guide Rollers & Arm AHDSdoc030503 2-3



Blade Guide Rollers & Arm

Blade Guide Assembly, Drive Side
8 Screw, 3/8-24 X 1 1/4" Stainless Steel Socket Head Flat Point F05007-96 4
9 Nut, 3/8-24 Jam F05010-22 4
10 Shaft, Blade Guide Adjustment 508196 1
11 | SCREW, M10X1X20 DIN913 STAINLESS STEEL SOCKET HEAD FLAT POINT SET | F81015-1 3
12 | BOLT, M10X1X25 DIN 933 STAINLESS STEEL HEX HEAD F81003-28 1
13 | NUT, M10X1 DIN439 JAM F81033-7 4
14 | TUBE, BLADE GUIDE MOUNT (Bolted to the Saw Frame) 087744 1
15 | BOLT, M10X35-8.8 HEX HEAD FULL THREAD ZINC F81003-17 2
16 | WASHER, 10.2 SPLIT LOCK ZINC F81055-2 2

1 Recommended for Super sawmills only.

2-4 AHDSdoc030503 Blade Guide Rollers & Arm



Blade Guide Arm & Rollers

Blade Guide Rollers & Arm D

2.3 Blade Guide Arm & Rollers

3H0538X1

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

1 BLADE GUIDE ARM WELDMENT 087018-1 1

2 Tube, Blade Guide Mount (G.S. - Bolted to Blade Guide Arm) W10426 1

3 BOLT, BLADE GUIDE ARM ROLLER CAM 086508-1 4

4 WASHER, 17 FLAT F81058-1 4

5 WASHER, 5/8" EXTERNAL STAR F05011-26 4

6 NUT, 5/8-18 HEX JAM F05010-11 12

7 WASHER, 5/8" INTERNAL STAR F05011-25 8
ROLLER ASSEMBLY, BLADE GUIDE ARM WITH BEARING A09059 2

8 Roller, Blade Guide Arm V-Groove S07989-W 1 *

9 Bearing, 6203-2NSL 5/8" I.D. P06030-1 1
ROLLER ASSEMBLY, BLADE GUIDE ARM WITH BEARING AND SPROCKET A09932 2

10 Roller, Blade Guide Arm Drive S09930-W 1 *

1 Bearing, 6203-2NSL 5/8" I.D. P06030-1 1

12 Sprocket, #25 26-Tooth 015939 1 *

Blade Guide Rollers & Arm AHDSdoc030503 2-5



Blade Guide Rollers & Arm
Blade Guide Arm Drive Assembl

2.4 Blade Guide Arm Drive Assembly

3H0538-2P

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

1 CHAIN, #25 X 20 1/4" P09984 1
2 LINK, #25 MASTER P09983 1
3 BOLT, 5/16-18 X 2 3/4" HEX HEAD GRADE 5 F05006-28 4
4 WASHER, 8.4 FLAT F81054-1 4

5 TUBE, 3/8" X 1/2" NEOPRENE R01897 0,75m
6 CLAMP, 1/2" COATED EMT P07584 2
7 WRAP, 1/4" X 6" TIE F05089-1 2
DRIVE ASSEMBLY, BLADE GUIDE ARM 091005 1
Motor Assembly, Blade Guide Arm Replacement A10365 1
8 Motor, Blade Guide Arm 53:1 Gear P09698-1 1
Housing, Klauber Motor End P12756 1

2-6 AHDSdoc030503 Blade Guide Rollers & Arm



Blade Guide Rollers & Arm
Blade Guide Arm Drive Assembly

Gear Kit, Klauber Motor Replacement P12569 1

Brush Kit, Gear Motor Replacement P12800 1

Shaft Kit, Klauber Gear Motor Replacement 009695 1

9 Connector, 14 Gauge Butt F04875-1 2
10 Pin, 1/8" X 3/4" Roll F05012-6 1
1" Sprocket, Gear Motor #25 14-Tooth P09970 1
12 Screw, #10-32 x 1/2" Hex Head F05004-60 4
13 Washer, 4.1Split Lock F81051-4 4
Instruction Sheet, Blade Guide Arm Motor A10353-296 1

14 Bracket, Blade Guide Arm Motor Mount 087994-1 1
15 Roller, Blade Guide Arm Chain Idler S09999 1
16 Bolt, 5/16-18 X 3 1/2" Hex Head Full Thread F05006-3 1
17 Spacer, 5/16" [.D. X 1 1/2" S09996 1
18 Washer, 5/16" SAE Flat F81054-1 2
19 Washer, 8.4 Split Lock F05011-13 1
20 Nut, 8.2 Hex Lock F81054-4 1
21 Boot, Gear Motor Weather 023720 1
22 COVER, BLADE GUIDE ARM MOTOR S11617 1
GUARD, BLADE GUIDE ARM (G.S. ONLY) S$12029 1

Blade Guide Rollers & Arm AHDSdoc030503






Blade Wheels & Tensioner
Blade Drive Assembly, LT30AHD/LT40AHD Super

SECTION 3 BLADE WHEELS & TENSIONER

3.1 Blade Drive Assembly, LT30AHD/LT40AHD Super

ACO0038
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

BEARING ASSEMBLY, BLADE WHEEL DRIVE 086291 1
1 Housing, Blade Wheel Drive Bearing 086293 1
2 Shaft, Blade Wheel Drive 086292 1
3 Bearing, Blade Wheel Drive NJ308 085939 1
4 Bearing, Blade Wheel Drive #6308 085940 1
5 Ring, 90mm Interior Retaining #117 F04254-17 2
6 Seal, Drive Bearing #CR15890 P10206 2
7 Plug, 1/4" NPT Square Head P05498 1
8 Plug, 1/4" NPT Vented P12868 1
9 Bolt, 1/2-13 Long U S$10207-1P 1
10 Bolt, 1/2-13 Short U S10207-2P 1
1 Pin, 3/16" X 5/8" Roll F05012-22 2
12 Nut, 1/2-20 Hex Jam F05010-16 4
13 Washer, 12.2 Split Lock F81056-2 8
14 Washer, 13 SAE Flat F81056-1 4
15 Spacer, .510” x .937” x .34” S04253 4

Blade Wheels & Tensioner AHDSdoc030503 3-1



Blade Wheels & Tensioner

Blade Drive Assembly, LT30AHD/LT40AHD Super
16 Nut, 1/2-13 Hex F05010-35 4
17 Screw, 1/2-20 x 2 1/2” Square Head Full Thread Set F05008-110 2
18 Nut, M12-8 Hex Nylon Lock F81034-2 4
19 Bolt, 1/2-20 x 1 1/2” Hex Head Grade 5 F05008-53 2
Decal, Bearing End-Play S$12750 1
Instruction Sheet, Bearing Retrofit K10200-275 1
WHEEL KIT, DRIVE SIDE BLADE 014562 1
20 Wheel, Drive Side Blade 016284 1
21 Bushing, Modified 1 9/16” P1 087214 1
Instruction Sheet, Drive Side Blade Wheel Replacement K12987-488 1
22 BELT, BLADE WHEEL B57 P04185 1
23 BELT, 3BX72 DRIVE (EA20, EA25) 014249 1
24 PULLEY, 3B124 SK SPECIAL (EA20, EA25) 087203-1 1

3-2

AHDSdoc030503

Blade Wheels & Tensioner



3.2

Idle Blade Wheel Assembly

Blade Wheels & Tensioner
Idle Blade Wheel Assembly

SMO0241
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
WHEEL ASSEMBLY, IDLE SIDE BLADE 016120 1
1 Wheel, Idle Side Blade 016013 1 *
2 Bearing, Idle Side Blade Wheel #5309-2RS, C3, SRI-2 Grease 086428 1
3 Ring, 100mm Internal Retaining Beveled F04254-28 1
4 RETAINER, 2 3/16 X 1/4” 016397 1
5 BOLT, 5/16-18 X 3/4" FLAT HEAD SOCKET F05006-95 1
6 BELT, BLADE WHEEL B57 P04185 1
7 | SHAFT, IDLE BLADE WHEEL 016398 1
8 HOUSING, IDLE BLADE WHEEL SHAFT 016103 1
9 SCREW, 1/2-20 X 1 1/4” FLAT POINT SET F05008-109 2
10 NUT, 1/2-20 HEX JAM F05010-16 2
11 BOLT, 1/2-20 X 3 3/4” HEX HEAD FULL THREAD GRADE 2 F05008-111 1
12 SPACER, 1/2" I.D. FLANGED 086769-1 2
13 NUT, 1/2-20 HEX JAM F05010-16 2
14 | WASHER, 12.2 SPLIT LOCK F81056-2 1
Blade Wheels & Tensioner AHDSdoc030503 3-3



Blade Wheels & Tensioner

Hydraulic Blade Tensioner Assembl

3.3 Hydraulic Blade Tensioner Assembly

CAUTION

DO NOT LEAVE TENSION ON
BLADE WHEN MACHINE IS 3H0041B
UNATTENDED. TEMPERATURE
CHANGES WILL AFFECT
HYDRAULIC PRESSURE.
MAINTAIN 2200-2300 PSI.

3
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
HYDRAULIC BLADE TENSIONER ASSEMBLY A10054 1
Handle Assembly, Hydraulic Blade Tensioner Screw A12294 1
1 Screw, Hydraulic Blade Tensioner S10056 1
2 Handle, Hydraulic Tensioner Screw S08174 1 '
3 Sleeve, Plastic Handle P08072 1
4 Pin, 3/16" x 7/8" Roll F05012-19 1
5 Ball, 1/2" Steel P02720 1
6 Block, Threaded Tensioner End S10062 1
7 Fitting, 1/4-28 Grease P05060 1 '
Instruction Sheet, Tensioner Screw A12294-518 1
8 Bolt, 5/16-18 X 7 1/2" Hex Head Grade 5 F05006-43 4
9 Piston, Hydraulic Tensioner Front 2 3/4" Long S10060 1
10 Block, Piston Guide S10061 1
1" Seal, 1" Diameter P10051 2
12 Block, Hydraulic Tensioner Gauge Mounting S10140 1
13 Gauge, 3000 PSI 090552 1
14 Plug, Hydraulic Tensioner Fill P10065 1
15 Ring, 5/8" X 3/32" Square "O" P10377 1
16 Block, Rear Tensioner Piston S$10142 1

34 AHDSdoc030503 Blade Wheels & Tensioner


To insure proper thread engagement of the tensioner screw and block, they are only sold as an assembly.

To insure proper thread engagement of the tensioner screw and block, they are only sold as an assembly.


Blade Wheels & Tensioner
Hydraulic Blade Tensioner Assembly

17 Piston, Hydraulic Tensioner Rear 3 5/8" Long S10059 1
18 Block, Rear Piston End S10089 1
19 Wiper, 1" Diameter P10053 1
20 Bolt, #10-24 X 1" Socket Button Head F05004-43 4
21 Bolt, 5/16-18 X 2 3/4" Hex Head Grade 5 F05006-28 4
22 Decal, Hydraulic Tension Caution P10147 1

Instruction Sheet, Hydraulic Tensioner Installation A10136-272 1

Blade Wheels & Tensioner AHDSdoc030503






SECTION 4 SAW HEAD

Saw Head
Middle Throat Screw

4

4.1 Middle Throat Screw
SM0122
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 SCREW, 3/8-16 X 1 1/4" OVAL POINT SOCKET SET F05007-18 1
2 NUT, 3/8-16 HEX JAM F05010-29 1

Saw Head AHDSdoc030503

4-1



Saw Head
Water Lube Solenoid Valve

4.2 Water Lube Solenoid Valve

5
3H0310
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 VALVE, WATER LUBE SOLENOID 016140 1
2 SCREW, 4MM X 12 CROSS SLOT ROUND HEAD F05004-74 2
3 WASHER, 4MM SPLIT LOCK F05011-57 2
4 FITTING, 1/4” MALE NPT 3/8” HOSE BARB P04682 1
5 FITTING, 1/4” MALE NPT 3/8” HOSE BARB ELBOW P04730 1

4-2 AHDSdoc030503 Saw Head




Saw Head
Water Lube Assembly

4.3 Water Lube Assembly

AC0017

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 TRAY, ELECTRIC BOX/WATER BOTTLE 086528-1 1 *
2 STRAP, 20" RUBBER P11668 2
3 BOLT, 1/4-20 X 1" CARRIAGE HEAD F05005-34 4
4 NUT, 1/4-20 HEX LOCK F05010-21 4
5 BOLT, 1/4-20 X 1" CARRIAGE HEAD F05005-34 1
6 BOLT, 1/4-20 X 1/2" CARRIAGE HEAD F05005-33 2
7 CLAMP, 1/2" EMT HOSE P07584 3

Saw Head AHDSdoc030503 4-3



Saw Head

Water Lube Assembl
WASHER, 7.4 FLAT F81056-11 3
NUT, 1/4-20 HEX LOCK F05010-21 1
10 STRAP, 15" RUBBER P07461 1
11 NUT, 1/4-20 SELF-LOCKING F05010-9 2
BOTTLE ASSY, WATER LUBE 014642 1
12 Bottle, 5-Gallon Water Lube 014637 1
13 Cap, Water Lube Bottle Buttress Thread 014773 1
14 FITTING, 3/4FPT X 3/4MPT 014636 1
15 FITTING, WATER LUBE SHUTOFF VALVE 014100 1
16 FILTER, WATER LUBE 016086 ! 1
17 FITTING, 5/8” NPT TO 3/8” HOSE BARB 014113 1
18 TUBING, WATER LUBE 3/8” I.D. R01885 21m
" Filter recommended for Super models to prevent debris from entering water lube solenoid valve.
4-4 AHDSdoc030503 Saw Head



Saw Head
Saw Head Decals

4.4 Saw Head Decals

13

[
- ®
SAPETY INSTRUCTIONS SEFORE Y0b OPERATE THIS MACHINE, _wa a d -M ’ z er

LUMBER SCALE

oD e i

LT40AHDD40 Super =

o o

12

\

\
CAUTION

3H0589X

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 DECAL, BLADE TENSION CAUTION P10147 1
2 DECAL, SAWDUST CHUTE WARNING P11754 1
3 DECAL, BLADE TENSION RANGES 085080 1
4 DECAL, BLADE COVERS CAUTION S20039 2
5 DECAL, BLADE DANGER ARROW RIGHT S11752 1
6 DECAL, UP/DOWN CAUTION S11762 1
7 DECAL, BLADE START/STOP P11779 1
8 DECAL, BLADE TENSION INFO P11790 1
9 DECAL,SECURE THE SAW HEAD (PORTABLE SAWMILL ONLY) S12581 1
10 DECAL, BLADE ALIGNMENT INFO P11789 1
1" DECAL, RED REFLECTIVE 2” ROUND P07452 2
12 DECAL, SAWMILL TYPE N/A

Decal, LT30AHDE20S 086993 1
Decal, LT30AHDE25S 086994 1

Saw Head AHDSdoc030503



Saw Head

Saw Head Decals
Decal, LT4A0AHDE20S 086904
Decal, LT4A0AHDE25S 086910
Decal, SUPER 085088
13 | DECAL, WOOD-MIZER WHAT’S IN A NAME S12528
14 | DECAL, BLADE DANGER ARROW LEFT S11751

AHDSdoc030503

Saw Head



4.5

Blade Housing Covers

3HO0539PL-5

Saw Head
Blade Housing Covers

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

COVER ASSEMBLY, DRIVE SIDE BLADE HOUSING WITH HANDLE 087165 1

1 Cover Weldment, Drive Side Blade Housing 086194-1 1
2 Handle, Blade Housing Cover P08065 1
3 Screw, 21 Self-Tap F81059-2 2
Pin Assembly, Cover Retainer A11881 1

4 Pin, Safety Retainer N/A 1
5 Cable, 3/64” x 6” Lanyard N/A 1
6 Funnel, Sawdust Exit 015734-1 1
7 Rivet, 3.2 x 7.4 Aluminum F81021-2 7
8 Screw, M4 x 12-5.8 F81011-41 2
9 Washer, 4.3 Flat F81051-2 4
10 Nut, M4 Hex F81029-1 2
COVER, IDLE SIDE BLADE HOUSING WITH HANDLE 086431 1

1" Cover, Idle Side Blade Housing 086430-1 1
Handle, Blade Housing Cover P08065 1

Screw, #8-32 X 3/8" Self-Tap F05015-8 2

Pin Assembly, Cover Retainer A11881 1

4 Pin, Safety Retainer N/A 1

Saw Head AHDSdoc090203 4-7



Saw Head
Blade Housing Covers
5 Cable, 3/64” x 6” Lanyard N/A 1
Screw, M4 x 12-5.8 F81011-41 2
9 Washer, 4.3 Flat F81051-2 4
10 Nut, M4 Hex F81029-1 2
12 COVER, MIDDLE BLADE HOUSING 086425-1 1
13 Switch, Emergency Stop 087650 2
14 Bolt, M4 x 20-8.8 Socket Head F8101131 4
15 BOLT, 1/4-20 X 3/4" HEX HEAD F05005-1 18
16 HINGE, MIDDLE BLADE HOUSING COVER S07522 2
17 NUT, 1/4-20 SELF-LOCKING HEX F05010-9 4
18 NUT, COVER TURN 086076 3
19 PLATE, IDLE BLADE WHEEL GUARD 086230 1
20 NUT, 5/16-18 HEX NYLON LOCK F05010-58 6
21 BOLT, 5/16-18 X 3/4” HEX HEAD GRADE 2 F05006-5 6
22 DECAL, BLADE DANGER ARROW LEFT S11751 2
23 DECAL, BLADE SETTING P85066 1
24 MOUNT WELDMENT E15,E20,E25 087736-1 1
4-8 AHDSdoc090203 Saw Head



Saw Head

Drive Belt Covers

4.6 Drive Belt Covers

ACO0034C

Y

b=

— 1

(O

— 12

-

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 BOLT, M6 X 12-8.8 HEX HEAD F81001-7 11
2 WASHER, 6.5 FLAT F81053-11 13
3 GUARD WELDMENT, AC 087660-1 1
4 MOUNT WELDMENT, AC LOWER UP/DOWN 087525-1 1
5 GUARD WELDMENT, AC C-FRAME ENCLOSURE 087334-1 1
6 GUARD, DRIVE PULLEY TOP 086621-1 1
7 BOLT, M6 X 20-8.8 HEX HEAD F81001-2 2
8 DECAL, GS SAFETY CERTIFICATION P85073 1
9 DECAL, CE CRTIFIED SAWMILL P85071 1
10 DECAL, UP/DOWN MOVEMENT DANGER A11762 1

Saw Head AHDSdoc030503 4-9



Saw Head

Drive Belt Covers

11

DECAL, EYE PROTECTION WARNING

$12004G

12

DECAL, EAR PROTECTION WARNING

$12005G

4-10

AHDSdoc030503

Saw Head



Saw Head
Sawdust Chute

4.7 Sawdust Chute

AC0033

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 CHUTE WELDMENT, SAWDUST 015466 1
2 BOLT, 5/16-18 X 3/4” HEX HEAD GRADE 2 F05006-5 2
3 WASHER, 8.4 FLAT F81054-1 2
4 NUT, 5/16-18 SELF-LOCKING HEX F05010-20 2
5 BOLT, #10-24 X 1/2” SELF-TAPPING F05015-7 2

6 TUBING, 4” I.D. RUBBER R02336 0.6m
STRAP, 20” RUBBER W/HOOK P11668 1
BOLT, 1/4-20 X 1 1/4” HEX HEAD FULL THREAD F05005-3 1
WASHER, 7.4 FLAT F81056-11 1
NUT, 1/4-20 LOCK F05010-21 1

Saw Head AHDSdoc030503






Control & Battery Boxes
Control Assembly, LT30AHD/LT40AHD Super

SECTION 5 CONTROL & BATTERY BOXES

5.1 Control Assembly, LT30AHD/LT40AHD Super

CDANGERID

4

AC0010B

Control & Battery Boxes AHDSdoc030503 5-1



Control & Battery Boxes
Control Assembly, LT30AHD/LT40AHD Super
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

CONTROL BOX ASSEMBLY, AC 2 SPEED 086548 1
1 HOUSING, AC SUPER CONTROL BOX ASSEMBLY (EA20, EA25) 086546-1 1
2 Front Control Panel & Wiring Harnesses (Section 5.4)
3 Cover, Control Box Hinged 015304 1
4 Screw, #10-24 x 1/2" F05015-17 12
5 Circuit Breakers (Section 5.3)
6 Drum Switches (Section 5.2)
7 Switch, Horn E85118 1
8 Switch, XB2 BS542 Emergency Stop 086556 1
9 Washer, Emergency Stop Switch 086561 1
10 Switch, SPST On/Off 15A .25 Tabs Toggle> P03027 1
11 Washer, 1/2” x 3/4” x 5/8” Nylon P05251-1 1
12 Boot, Speed Control Switch P02575 1
13 BOLT, M8 X 20-8.8-B HEX HEAD F81002-4 4
14 NUT, M8-8-B HEX F81032-2 4
15 WASHER, 8.4 FLAT F81054-1 8
16 MOUNT WELDMENT, STANDARD CONTROL BOX 086732-1 1
17 BOLT,, 3/8-16 X 1” SOCKET HEAD F05007-52 4
18 WASHER, 10.2 SPLIT LOCK F81055-2 4
19 DECAL, FRONT OUTRIGGER WARNING 015400-4 1
20 DECAL, EAR/EYE PROTECTION WARNING S11753-4 1

5-2 AHDSdoc030503 Control & Battery Boxes




Control & Battery Boxes

Drum Switches

5.2 Drum Switches

S

%{ }-5 .X,

b .\,\ \
) 0} b
4
3H0421
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
SWITCH ASSEMBLY, UP/DOWN DRUM E20440 1
1 Switch, S12 Bulk Drum E20440-B 1 L 4
2 Spring, Drum Switch P12570 1
3 Handle, Drum Switch Replacement P12500 1
SWITCH ASSEMBLY, POWER FEED DRUM E20438 1
4 Switch, S10 Bulk Drum E20438-B 1 *
5 Spring, Drum Switch P12570 1
6 Handle, Drum Switch Replacement P12500 1
7 WASHER, #8 SAE FLAT F05011-41 6
CUP ASSEMBLY, DRUM SWITCH GREASE A20463 1
8 Cup, Plastic Container P20464 1 L 4
9 Decal, Grease Cup Label P20467 1
10 Pad, Velcro Loop P20466 1 L 4
1" Pad, Velcro Hook P20465 1 L 4
Grease, High Temp Drum Switch P20468 .011ml L 4

Control & Battery Boxes AHDSdoc030503 5-3



Control & Battery Boxes

Circuit Breakers

5.3 Circuit Breakers

° &
AC0014 5
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 RAIL, CIRCUIT BREAKER 015310 1
2 BREAKER, 15 AMP MANUAL RESET E20430 5
3 SCREW, H M5X10 8.8 ZINC F81000-13 4
4 NUT, M5-8 ZINC HEX SELF-LOCKING F81030-2 4
5 SCREW, M5X12-5.8 ZINC F81000-5 3
6 NUT, M5-8 ZINC HEX SELF-LOCKING F81030-2 3
7 STRIP, ELECTRIC WIRE F81086-1 1
8 SCREW, M3 X 20-5.8 F81000-8 1
9 NUT, M3 F81028-2 1

5-4 AHDSdoc030503 Control & Battery Boxes



5.4

Front Panel Assembly & Harnesses

AC0028

Control & Battery Boxes

Front Panel Assembly & Harnesses

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
PANEL ASSEMBLY, AC SUPER CONTROL FRONT (EA20, EA25) 087387 1
1 Gasket, Front Panel 088387 1
2 Panel Weldment, Control 087316 1
3 Switch Assembly, Feed Rate E20519 1
4 Knob, Feed Rate With Set Screw P06257 1
5 Switch, Toggle 024200 2
6 Boot, Toggle Switch Rubber P02575 2
7 Switch, Key 087350 1
8 Meter, Hour 015401 1
9 Bolt, M3x12 -8.8 Zinc F81000-12 2
10 Nut, M3-6 Zinc F81028-2 2
1" Decal, Control Pane 087351 1
12 Switch, START-STOP 087349 1
13 Lamp, Control 087348 1
HARNESS ASSEMBLY, UPPER WIRING 024215 1
HARNESS ASSEMBLY, LOWER WIRING 015421 1
14 Screw, #10-24 x 1/2" Pan Head F05015-17 8

Control & Battery Boxes

AHDSdoc030503

5-5






Up/Down System
Saw Head V-Brace Mount

SECTION 6 UP/DOWN SYSTEM

6.1 Saw Head V-Brace Mount

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 V-BRACE, SAW HEAD MOUNT 086308 1
2 BOLT, 5/16-18 X 3/4" HEX HEAD GRADE 5 F05006-5 19

BOLT, 5/16-18 X 1 1/4" HEX HEAD FULL THREAD F05006-18 5
3 PAD, PLASTIC SLIDE M04096 12
4 NUT, 5/16-18 NYLON LOCK F05010-58 19

NUT, 5/16-18 HEX F05010-17 5
5 PLATE, V-BRACE WASHER S07935 4
6 BOLT, M12 X 40 - 8.8 HEX HEAD F81004-1 4
7 NUT, M12 - 8 NYLON LOCK F81034-2 4
8 BOLT, 3/8-16 X 3" FULL THREAD F05007-1 2
9 NUT, 3/8-16 HEX F05010-1 4
10 WASHER, 10.5 FLAT F81055-1 2
11 WASHER, 10.2 SPLIT LOCK F81055-2 2

Up/Down System AHDSdoc030503



Up/Down System
Blade Height Scale

6.2 Blade Height Scale

1
1
277
P 4
- = 21 o
s B J
1 E 10 J

‘m
B
‘b
m‘m‘m
(0]
%&

FN

[=
m‘m‘m

T
o

AC0047

12
% 21
10
@ 0
. @
J
@
13
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
SCALE RETROFIT, FIXED WITH POINTER A12030 1

6-2 AHDSdoc030503

Up/Down System



Up/Down System

Blade Height Scale
Scale Kit, Fixed With Pointer K11998 1
Scale Assembly, Fixed A12022 1
Bracket, Scale Mounting W11996 1
2 Scale, 35" Quarter S11989 1
3 Decal, 35" Standard Quarter Scale S11774 1
Decal, 35" Grade Hardwood Quarter Scale P12819 1
4 Scale, 35" Inch S11988 1
5 Decal, 35" Inch S11773 1
6 Strap, Scale Hold-Down S04805 1
7 Pin, 1/8" X 5/8" Roll F05012-14 1
8 Screw, 1/4-20 X 5/8" Wing F05005-64 1
9 Bolt, 1/4-20 X 3/4" Hex Head Full Thread F05005-1 2
10 Washer, 7.4 Flat F81056-11 2
1" Washer, 1/4" X .020 Thick Nylon Flat F05011-22 2
12 Nut, 1/4-20 Hex Self-Locking F05010-9 2
13 Screw, 1/4-20 X 3/4" Flat Socket Head F05005-70 1
Pointer Assembly, Fixed Scale A12023 1
14 Bracket, Fixed Scale Pointer Moun t S12245 1
15 Pointer, Fixed Scale 086691 1
16 Screw, #10-24 X 3/8" Phillips Head F05004-3 2
17 Nut, #10-24 Hex Self-Locking F05010-14 2
18 Washer, 7.4 Flat F81056-11 2
19 Bolt, 1/4-20 x 1/2” Hex Head F05005-1 2
20 Washer, 8.4 Flat F81054-1 2
21 Nut, 5/16-18 Hex Lock F05010-6 2
Bolt, 1/4-20 X 1/2" Hex Head Grade 2 F05005-15 1
Instruction Sheet, Fixed Scale Retrofit A12030-370 1
DECAL KIT, METRIC SCALE K12064 1
Decal, Metric S171 1
Decal, Metric 16-40mm P12040-1 1
Decal, Metric 45-63mm P12040-2 1

Up/Down System AHDSdoc030503



Up/Down System
Up/Down Chain & Sprockets

6.3 Up/Down Chain & Sprockets

3
N\
%
’ 0,
4
<
%
30,
4
6
0 @
2
— 7

3H0654-1

(G

9

& g3

=2

=

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
SPROCKET KIT, UP/DOWN IDLER #50-2 016020 1
1 Sprocket, Up/Down Idler ‘98 016019
2 Spacer, 50-2 Idler '98 016018

6-4 AHDSdoc030503 Up/Down System



Up/Down System
Up/Down Chain & Sprockets

Instruction Sheet, Up/Down Idler Retrofit 016020-541 1

3 BOLT, 5/8-11 X 5" HEX HEAD GRADE 2 F05009-6 2
4 NUT, 5/8-11 HEX NYLON LOCK F05010-34 2
5 CHAIN, #50-2 X 75.625" UP/DOWN 015259 1
6 LINK, #50-2 MASTER 015258 2
TENSIONER ASSEMBLY, UP/DOWN CHAIN 086219 1

7 Bracket, Up/Down #50 Chain Tensioner 086205-1 1
Washer, 12.2 Split Lock F81056-2 2

Nut, M12-8-B Hex F81034-1 2

Up/Down System AHDSdoc030503



Up/Down System
Up/Down Motor Assembly, LT30AHD/LT40AHD Super

6.4 Up/Down Motor Assembly, LT30AHD/LT40AHD Super

AC0048

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

UP/DOWN 2-SPEED MOTOR ASSEMBLY, AC SUPER 086871 1
1 Motor, 2-Speed AC Super 086770 1
2 Pulley, Up/Down Motor 086378-1 1
3 Screw, M8 X 8 F81014-1 1
4 Bracket, Up/Down Motor Mount 015198 1
5 Washer, 8.4 Split Lock F81054-1 4
6 Bolt, M8 x 25 8.8 B Hex Head F81002-4 4
7 Washer, 8.4 Flat F81054-1 4
8 Nut, M8 8 B Hex F81032-2 4
9 Bracket, AC Up/Down Motor Mount 086376-1 1
10 Washer, 3/8” Split Lock F05011-4 2
11 Bolt, 3/8-16 x 3/4” Hex Head F05007-27 4
12 BELT, AX23 015257 1
13 BOLT, 5/16-18 X 6” HEX HEAD GRADE 5 F05006-73 1
14 NUT, 5/16-18 HEX NYLON LOCK F05010-65 1
15 SPRING, .75” X 5” X .095” EXTENSION 015569 1

6-6 AHDSdoc030503 Up/Down System




Up/Down System
Up/Down Drive Assembly

6.5 Up/Down Drive Assembly

3H0567-2B

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
UP/DOWN DRIVE ASSEMBLY 015176-0 1
1 Bolt, 3/8-16 x 1" Hex Head F05007-7 4
2 Washer, 10.2 Split Lock F81055-2 4
3 Washer, 10.5 Flat F81055-1 4
4 Bearing, Flanged Up/Down 014090 1
5 Shaft, Up/Down Sprocket 086587 1
6 Screw, M8 x 8-33H F81014-1 2
7 Screw, M8 x 8-33H F81014-1 2
8 Key, 1/4” Square x 1 11/16” Long S04124 1
9 Spacer, Up/Down Shaft 016032 1
10 Reducer, Gear Box 014074 1
1" Plate, Gear Box Spacer 014158-1 1

Up/Down System AHDSdoc030503 6-7



Up/Down System
Up/Down Drive Assembl
12 Bolt, 3/8-16 x 1” Flat Socket Head F05007-110 4
13 Pulley,Up/Down 015256 1
14 Key, 3/16” Square x 1” Long S31027 1
15 Bracket, Up/Down Motor Mount 015195-1 1
16 WASHER, 8.4 FLAT F81054-1 4
17 WASHER, 8.2 SPLIT LOCK F81054-4 4
18 BOLT, 5/16-18 X 1" HEX HEAD F05006-5 4
19 WASHER, 10.2 SPLIT LOCK F81055-2 4
20 BOLT, 3/8-16 X 3/4” HEX HEAD F05007-27 4
OIL, 8 OZ. MOBIL SHC634 BOTTLED SYNTHETIC GEAR L04869-4 1
6-8 AHDSdoc030503 Up/Down System




Power Feed & Track Rollers
Upper Track Rollers And Wipers

SECTION 7 POWER FEED & TRACK ROLLERS

71

Upper Track Rollers And Wipers

3H0125X1

Zl

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 ROLLER, TRACK CAM BEARING P12843 4
2 NUT, 5/8-18 HEX JAM F05010-11 4
3 SCREW, M12 X 30 OVAL POINT SET F81004-14 2
4 NUT, M12-8-B HEX JAM F81034-1 2
5 SCREW, M6 X 16 THUMB F81001-16 4
6 WIPER, PLASTIC TRACK M04113 2
7 COVER, MIDDLE TRACK OILER S09917 1

Wiper, Middle Track Felt S09915 1
8 HOUSING, UPPER TRACK ROLLER REAR 086913-1 1
9 HOUSING, UPPER TRACK ROLLER FRONT 086914-1 1
10 BOLT, M10 X 35-8.8 HEX HEAD F81003-17 2
1" NUT, M10-8 HEX JAM F81033-3 2
12 BRACKET, UPPER TRACK ROLLER 086859-1 1
13 BOLT, HEX HEAD 086911 1
14 NUT, M20-8 HEX F81037-2 1

Power Feed & Track Rollers AHDSdoc030503

7-1



Power Feed & Track Rollers
Power Feed Assembly, LT30AHD/LT40AHD Super

7.2 Power Feed Assembly, LT30AHD/LT40AHD Super

AC0049

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

POWER FEED ASSEMBLY, AC SUPER 086522 1
1 Cover Weldment, Top Power Feed 015128 1
2 Plate, Power Feed Motor 086390 1
3 Motor, 1100 W Power Feed Painted,AC Super 086530 1
4 Clamp, 1/2” EMT Coated P07584 1
5 Bolt, M6 x 80 5.8 Hex Head Grade F81001-61 4
6 Washer, 6.4 Flat F81053-1 4
7 Sheave, Power Feed 086410-1 1
8 Belt, Power Feed 086532 1
9 Sheave, Feed Motor 086388-1 1
10 Screw, M8 X 8 F81014-1 2
11 Bolt, 3/8-16 x 1” Hex Head F05007-7 1
12 Washer, 3/8" Split Lock F05011-4 5
13 Washer, 3/8” Flat F05011-3 5
14 Bracket, Power Feed Mount 015162 1
15 Shaft Weldment, Power Feed 015129 1
16 Key, 3/16” Square x 1 3/8” Long 016108 1
17 Bearing, 5/8" 6203-2NSL P06030-1 2
18 Washer, 5/8” x 15/16” x .094” Nylon F05011-19 1
19 Sprocket, 40 Idler 18T 5/8” ID P04333 1
20 Ring, Z15 F81090-2 1

7-2 AHDSdoc030503 Power Feed & Track Rollers



Power Feed & Track Rollers
Power Feed Assembly, LT30AHD/LT40AHD Super

21 Bolt, Hex Head F81003-17 4
22 Washer, Flat F81055-2 1
23 Nut, 3/8-16 Hex Nylon Lock F05010-10 1
24 Bracket, Power Feed Mount 015162-1 1
25 Bolt, 3/8-16 x 2" Full Thread Hex Head F05007-16 1
26 Nut, 3/8-16 Hex Nylon Lock F81033-1 1
27 Bolt, Hex Head F81002-4 4
28 Washer, Flat F81054-4 4

Power Feed & Track Rollers AHDSdoc030503



Power Feed & Track Rollers
Feed Chain/Sto

7.3 Feed Chain/Stop

3H0429PL
REF | DESCRIPTION (4@ Indicates Parts Available In Assemblies Only) PART # QTY.

CHAIN KIT, LT30 FEED K10408 1
CHAIN KIT, LT40 FEED K10410 1

1 Chain, #40 X 215" LT30 Feed 014744 1
Chain, #40 X 267.5" LT40 Feed 014475 1

2 Link, #40 Master P04200 2
3 Tensioner Weldment, Power Feed Chain 086818-1 1
4 Nut, M12-5 Hex Jam F81034-4 2
5 Washer, 12.2 Split Lock F81056-2 2
6 BRACKET, FEED CHAIN REAR MOUNT 087628-1 1
7 BOLT, M12 X 40 8.8 HEX HEAD GRADE 5 F81004-4 2
8 NUT, M12-8 HEX NYLON LOCK F81034-2 2
STOP KIT, RUBBER CARRIAGE K09630 2

9 Stop, Rubber Carriage P12165 1
10 Pin, Rubber Carriage Stop W09293 1
11 Pin, 3/16" X 1" Cotter F05012-21 1
12 BRACKET, FRONT FEED CHAIN MOUNT 015008 1

7-4 AHDSdoc030503 Power Feed & Track Rollers




Power Feed & Track Rollers

Feed Chain/Stop
13 | BOLT, 3/8-16 X 1” HEX HEAD F05007-7 2
14 | NUT, 3/8-16 HEX NYLON LOCK F05010-10 2
15 | BRACKET WELDMENT, REAR MAIN TUBE COVER MOUNT 087105-1 1
16 | COVER, REAR MAIN TUBE 015023 1
17 | WASHER, 8.4 FLAT F81054-1 2
18 | WASHER, 8.2 SPLIT LOCK F81054-4 2
19 | BOLT, 5/16-18 X 1” HEX HEAD F05006-1 2

Power Feed & Track Rollers AHDSdoc030503



Power Feed & Track Rollers

Lower Track Rollers

7.4 Lower Track Rollers

3H0126X1

5
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

ROLLER ASSEMBLY, LOWER TRACK 012995 2
1 Bracket, Lower Track Roller Mounting 012982 1 *
2 Roller, Track Cam Bearing P12843 2
3 Nut, 5/8-18 Hex Jam F05010-11 2
4 Nut, 5/8-11 Hex F05010-5 4
5 Washer, 16.3 Split Lock F81058-2 4
6 BOLT, M12 X 55-8.8 HEX HEAD FULL THREAD F81004-12 2
7 NUT, M12-8-B HEX JAM F81034-1 2
8 BRACKET, POWER SUPPLY STRIP AND LIMIT SWITCH 086380-1 1
9 SWITCH, GLCB01A2B LIMIT 086469 1
10 BOLT, M5 X 40 8.8 HEX HEAD F810000-11 2
1 NUT, M5-8 F81030-1 2
12 WASHER, 5.3 FLAT F81052-1 2
13 BOLT, M10 X 25 8.8 F81003-11 2
14 NUT, M10 NYLON F81033-1 2
15 WASHER, 10.5 FLAT F81055-1 2
16 BRACKET, LIMIT SWITCH 086473-1 1

7-6 AHDSdoc030503 Power Feed & Track Rollers



BED FRAME ASSEMBLY
Bed Rail Assembly, Front and Rear

SECTION 8 BED FRAME ASSEMBLY

8.1

Bed Rail Assembly, Front and Rear

500074

4l

REF

DESCRIPTION (@ Indicates Parts Available In Assemblies Only)

PART #

QTY.

BED RAIL ASSEMBLY, LONG

089385

BED FRAME ASSEMBLY 80HDdoc030503

8-1



BED FRAME ASSEMBLY
Bed Rail Assembly, Front and Rear

1a Bed Rail Tube, Long 087433 1 *
Bolt, M16 Bed Rail Adjustment 086809 2
Nut, M16-5-B Hex F81036-5 2
BED RAIL ASSEMBLY, SHORT 089386 2

1b Bed Rail Tube, Short 087878 1 *
2 Bolt, M16 Bed Rail Adjustment 086809 2
3 Nut, M16-5-B Hex F81036-5 2
4 BOLT, M12x90-8.8 ZINC HEX HEAD F81004-2 2
5 WASHER, 13 FLAT ZINC F81056-1 4
6 NUT, M12-8 HEX NYLON ZINC LOCK F81034-2 2
7 BRACKET, TOE BOARD ROLLER MOUNT 087903-1 2
8 BOLT, M10x75-8.8 ZINC HEX HEAD F81003-15 4
9 WASHER, 10.5 FLAT ZINC F81055-1 4
10 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 4
1 BOLT, M8 x 65-5.8 ZINC HEX HEAD F81002-3 3
12 NUT, M8-8-B HEX NYLON ZINC LOCK F81032-2 3
13 COVER, STAINLESS STEEL BED RAIL S09944 1

8-2 80HDdoc030503 BED FRAME ASSEMBLY



BED FRAME ASSEMBLY
Leg, Stationary

8.2 Leg, Stationary

P

it

500082

4l

T
11 | ‘ : 12 13 =
!
] ‘ 10
10
REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.

1 LEG, LONG STATIONARY 087451-1
2 BOLT, M10X120 8.8 ZINC MUSHROOM HEAD SQUARE NECK F81003-33

WASHER, 10.5 FLAT ZINC F81055-1

BED FRAME ASSEMBLY 80HDdoc030503

8-3



BED FRAME ASSEMBLY

L

eg, Stationa

4 NUT, M10-8-B HEX NYLON ZINC LOCK F81033-1 32
5 LEG, LEFT STATIONARY 087450-1 7
6 BOLT, M10X25-8.8 ZINC HEX HEAD F81003-11 28
7 LEG, FRONT STATIONARY 087452-1 1
8 BOLT, M16 X 140 - 8.8 HEX HEAD F81006-4 2
9 NUT, M16-8 HEX NYLON LOCK F81036-2 2
10 LEG, MIDDLE STATIONARY 087093-1 2
1" BOLT, M12X35-8.8 F81004-24 4
12 WASHER, 13 FE/ZN5S F81056-1 4
13 WASHER, 14 SQUARE TAPER F81055-13 4
14 NUT, M12-8 HEX NYLON ZINC LOCK F81034-2 4
8-4 80HDdoc030503 BED FRAME ASSEMBLY




BED FRAME ASSEMBLY
Pivot Bed Rail Assembly

8.3

Pivot Bed Rail Assembly

14

10

10

3H0128D
REF DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART# QTY.
PIVOT BED RAIL, COMPLETE 087855 2
1 Pivot Bed Rail Assembly 087848-1 1
Bolt Assembly, Bed Rail Adjustment 1
2 Bolt, Pivot Bed Rail Adjustment 086809 1
3 Nut, M16-5.8 Zinc Hex F81036-1 1
4 Bracket, Pivot Bed Rail Mounting 087841-1 1
5 Bolt, M12x25-8.8 Hex Head Full Thread Zinc F81004-31 1
6 Washer, 9/16" Zinc Flat F05011-52 1
7 Nut, M32x2-04-B Zinc 087975 1
8 Screw, M6x8 Hex Socket Set Cone Point Zinc F81013-1 2
9 Fitting, 3/16" Straight Grease 086280 1
10 BOLT, M10X125 8.8 MUSHROOM HEAD SQUARE NECK ZINC F81003-34 4
BED FRAME ASSEMBLY 80HDdoc030503 8-5



BED FRAME ASSEMBLY

Pivot Bed Rail Assembl
1 WASHER, 10.5 FLAT F81055-1 8
12 NUT, M16-8 HEX NYLON ZINC LOCK F81036-2 8
COVER KIT, STAINLESS STEEL PIVOT BED RAIL N/A 2
13 Cover, Pivot Bed Rail S13012 1
14 Bolt, M8x65-5.8 Hex Head Zinc F81002-3 2
15 Nut, M8-8-B Hex Nylon Zinc Lock F81032-2 2
WRENCH, BED RAIL ADJUSTMENT (Patrz rozdziat 8.3) 015970 1
8-6 80HDdoc030503 BED FRAME ASSEMBLY



8.4

Log Side Support Assembly

BED FRAME ASSEMBLY
Log Side Support Assembly

4l

4
i
REF | DESCRIPTION (#Indicates Parts Available In Assemblies Only) PART # QTY.

HYDRAULIC LOG SIDE SUPPORT 4

1 Support, Log Side 085578 1
2 Plate, Log Side Support End S09148 1
3 Pin Weldment, Log Side Support W09238 1
4 Bolt, M12x35-8.8 Hex Head Full Thread Zinc F81004-24 1
5 Bolt, M12x75-8.8 Hex Head Zinc F81004-21 2
6 Washer, 13 Zinc Flat F81056-1 2
7 Washer, 45/13 Special 086184 1
8 Nut, M12-8 Hex Nylon Zinc Lock F81034-2 3
9 Fitting, 3/16" Straight Grease P04107 2
10 Bolt, M16x65-8.8-B Hex Head Full Thread Zinc F81006-1 1

BED FRAME ASSEMBLY 80HDdoc030503

8-7



BED FRAME ASSEMBLY
Log Side Support Assembl

1 Roller, Log Side Support 015015 1
12 Washer, 17 Zinc Flat F81058-1 2
13 Nut, M16-8 Hex Nylon Zinc Lock F81036-2 1

8-8 80HDdoc030503 BED FRAME ASSEMBLY



Tie Down Chain Assembly

BED FRAME ASSEMBLY D

8.5 Tie Down Chain Assembly

SM0129

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
CHAIN ASSEMBLY, TIE DOWN A04376 1
1 Hook, 5/8" Safety Chain P12075 1 *
Link, 3/8" Lap 014457 1 *
Chain, n-10 x 35 R80558 28 m *

BED FRAME ASSEMBLY 80HDdoc030503 8-9



BED FRAME ASSEMBLY
Saw Head Rest Pin Assembl

8.6 Saw Head Rest Pin Assembly
1
500080A
REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.

1 PIN, LT80 SAW HEAD REST 090004-1 1

2 PIN, 3/8" X 2 1/4" SQUARE WIRE LOCK 014151 1

3 BOLT, M12 X 60 8.8 HEX HEAD ZINC F81004-5 1

4 WASHER, 13 ZINC FLAT F81056-1 2

5 NUT, M12-8 HEX NYLON ZINC LOCK F81034-2 1
8-10 80HDdoc030503 BED FRAME ASSEMBLY




BED FRAME ASSEMBLY

Bed Frame Decals
8.7 Bed Frame Decals
i
1P || [ ||
J
P 1
A . = = i
1
4 6 7
B N N N

——=

4
= L
REF | DESCRIPTION (# Indicates Parts Available In Assemblies Only) PART # QTY.
1 DECAL, LOG LENGTH LIMIT S12051 2
2 DECAL, HYDRAULIC OIL TYPE 085068 1
3 DECAL, HYDRAULIC WORKING PRESSURE 085069 1
4 DECAL, AMBER REFLECTIVE 2” ROUND P07453 2
5 DECAL, PINCH POINT DANGER P10287 1
6 DECAL, CE CERTIFIED SAWMILL, SMALL P85070 1
7 DECAL, GS SAFETY CERTIFICATION, SMALL P85072 1
8 DECAL, KEEP AWAY DANGER S09851 1

BED FRAME ASSEMBLY 80HDdoc030503

8-11




HYDRAULIC SYSTEM

draulic hoses, LT50 / LTSOHD

SECTION 9 HYDRAULIC SYSTEM

9.1 Hydraulic hoses, LT50 / LT80HD

C

.

\

)

< “A” HD0017
COLOR CODE LENGT DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.
H (m)
NONE 0,35 3/8" HYDRAULIC PUMP TO HYDRAULIC VALVE 089809 1
NONE 0,65 3/8" VALVE TO VALVE 089844 1
RED 0,43 3/8" SECTION TO OIL FLOW DIVIDER 089845 1
ORANGE 2,80 3/8" MIDDLE LOG CLAMP, IN/OUT CYLINDER (CLAMP OUT) 089846 1
WHITE 3,00 3/8" MIDDLE LOG CLAMP, IN/OUT CYLINDER (CLAMP IN) 089847 1
NONE/PINK 5,40 3/8" HYDRAULIC VALVE TO LOG SIDE SUPPORT CYLINDER 089848 2
BROWN/LILAC 4,10 3/8" LOG SIDE SUPPORT VALVE TO LOG TURNER 089849 2
YELLOW 1,80 3/8” 3RD LOG LOADER CYLINDER (SINGLE LOADING ARM) BOTTOM TO OIL 089850 1
FLOW DIVIDER
BLUE 0,72 3/8" HYDRAULIC VALVE TO 1ST TEE CONNECTOR (NEXT TO LOG TURNER) 089851
GREEN/YEL- 1,20 3/8" 3RD TEE CONNECTOR TO 2ND LOG LOADER CYLINDER TOP/BOTTOM 089852 3
é??vlgEN 3/8" 1ST TEE CONNECTOR TO 3RD LOG LOADER CYLINDER TOP
RED 2,00 3/8" OIL FLOW DIVIDER TO 2ND TEE CONNECTOR 089853 1
YELLOW 2,10 3/8" 2ND TEE CONNECTOR TO 1ST LOG LOADER CYLINDER BOTTOM 089854 1
BLUE 1,60 3/8" 1ST TEE CONNECTOR TO 3RD TEE CONNECTOR 089855 1
GREEN 1,90 3/8" 3RD TEE CONNECTOR TO 1ST LOG LOADER CYLINDER TOP 089856 1
LILAC/BLACK 2,55 1/4" 3RD TOE BOARD 089859 2
LILAC/BLACK 0,85 1/4" 2ND TOE BOARD 089860 2
BROWN/SIL- 4,10 1/4" 1ST TOE BOARD 089861 2
VER
YELLOW 3,85 1/4" MIDDLE LOG CLAMP, UP/DOWN CYLINDER BOTTOM 089862 1
GREEN 3,95 1/4" MIDDLE LOG CLAMP, UP/DOWN CYLINDER TOP 089863 1
ORANGE 4,20 1/4" 1ST LOG CLAMP IN/OUT (CLAMP OUT) 089864 1
WHITE 4,40 1/4" 1ST LOG CLAMP IN/OUT (CLAMP IN) 089865 1
BLUE/RED 4,90 1/4" 1ST LOG CLAMP UP/DOWN 089866 2
WHITE/ORAN 2,70 1/4" 3RD LOG CLAMP IN/OUT 089867 2
GE
BLUE/RED 0,60 1/4" 3RD LOG CLAMP UP/DOWN 089868 2
9-1 80HDdoc030503 HYDRAULIC SYSTEM




HYDRAULIC SYSTEM
Hydraulic PumpControl Box LTS0HD/LTSOHD (DC)

9.2 Hydraulic PumpControl Box LTS0HD/LT80HD (DC)

600013

518 E

29

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
BOX ASSEMBLY, DC 9.5 M HYDRAULIC CONTROL 088113 1
1 Valve, HDS11 6K01-151/MOD 6/062Z0 Hydraulic 088188 1
2 Valve, HDS11 6K01-151/MOD 6/063Z0 Hydraulic 088189 1

HYDRAULIC SYSTEM 80HDdoc030503

9-2




HYDRAULIC SYSTEM
Hydraulic PumpControl Box LT50HD/LTS0HD (DC
3 Fitting, #4SAE-#6SAE 45° Elbow 015488 12
4 Fitting, 1/4" JIC x 3/8" O-Ring P26284 2
5 Plug, 9/16 -18 JIC Hydraulic Valve 089647 2
6 Fitting, #6 SAE 3/8"JIC Elbow P12704 4
7 Fitting, 90° 9/16-18 JIC 7/16-20 JIC Elbow 089642 2
8 Fitting, 45° #6SAE Elbow 015489 4
9 Fitting, C5205x4x4 Male P09143 1
10 Fitting, C3759X4 Male Run Tee P09141 1
1" Fitting, 1/4NPT Branch Tee 015486 1
12 Fitting, #6 SAE Male - 1/4 NPT Female 014686 3
13 Fitting, 90° Male Elbow P09142 3
14 Gauge, 3000 PSI Hydraulic Oil Pressure P10052 1
15 Fitting, 3/8 Barb - 1/4 NPT 014685 2
16 Clamp, 11/16 Worm P12739 8
17 Bolt, M8 x 20-8.8-B Hex Head Full Thread Zinc F81002-4 8
18 Washer, 8.4 Zinc Flat F81054-1 20
19 Nut, M8-8-B Hex Nylon Zinc Lock F81032-2 4
20 Manifold, 1.2” Hydraulic W/Filter P22683 1
21 Fitting, 1/2"NPT-3/8" Hose Barb Elbow P12707 2
22 Bolt, 1/4-20x1/2" Hex Head Grade 2 Zinc F05005-15 2
23 Washer, Z 6.1 Split Zinc Lock F81053-3 5
24 Pump W/Motor, Hydraulic P12701 2
25 Fitting, #6-6(3/8"NPT) - 3/8" Hose Barb Elbow P12708 2
26 Fitting, 1/2NPT-1/2NPT Adapter 015995 2
27 Fitting, 1/2NPT-1/2 Hose Barb Elbow 015997 2
28 Fitting, 3/8NPT x 1/4NPT Reducer 015490 2
29 Bolt, 3/8-16x1 Hex Head Grade 8 Zinc F05007-7 8
30 Divider, MTDA 08-016M/2 Qil Flow 088190 1
31 Fitting, 90 18 x 1.5 9/16-18 JIC Elbow 089992 3
32 Bolt, M6 x 65-8.8 Hex Head Zinc F81001-81 3
33 Washer 6.4 Zinc Flat F81053-1 14
34 Nut, M6-8-B Hex Nylon Zinc Lock F81031-2 7
35 Solenoid, 200A 12V SPST Hydraulic Pump 1997 015470 2
36 Bolt, M6 x 16 8.8 Hex Head Full Thread Zinc F81001-15 4
37 Box Weldment, DC 9.5 m Hydraulic Control 088105-1 1
38 Grommet, FM54 Rubber 087065 5
39 Bolt, M10 x 80-8.8 Hex Head Zinc F81003-51 4
40 Washer, 10.5 Zinc Flat F81055-1 8
41 Nut, M10-8-B Hex Nylon Zinc Lock F81033-1 5
42 Bolt, M12 x 30-8.8 Hex Head Full Thread Zinc F81004-22 2
43 Washer, 13 Zinc Flat F81056-1 4
44 Nut, M12-8 Hex Nylon Zinc Lock F81034-2 2

9-3

80HDdoc030503

HYDRAULIC SYSTEM




HYDRAULIC SYSTEM
Hydraulic Control Box

9.3 Hydraulic Control Box
75
REF DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.
BOX, 9.5 M FRAME HYDRAULIC CONTROL 088164 1
1 Box Weldment, Hydraulic Control 088163-1 1
2 Gasket, 9.5 m Frame 9.5m 089998 1
3 Panel, Hydraulic Control Box Front 9.5 M 089997-1 1
4 Decal, Front panel 9M FRAME 088159 1

HYDRAULIC SYSTEM 80HDdoc030503

9-4




HYDRAULIC SYSTEM

H

draulic Control Box

5 Screw, #10-24 x 1/2 Pan Head F05015-17 8
6 Seal, DP 29/H Gland F81096-1 1

7 Bumper, A/022 Rubber 088376 2
8 Joystick, XD4PA22 087815 12
9 Contact, ZBE101 087817 24
10 Cover, Hydraulic Control Box - 9.5 M Frame 0881721 1

11 Bolt, M6X12-8.8 Zinc Hex Head F81001-7 3
12 Washer, 6.4 Flat Zinc F81053-1 3
13 Nut, M6-8-B Hex Nylon Lock Zinc F81031-2 3

9-5 80HDdoc030503 HYDRAULIC SYSTEM




HYDRAULIC SYSTEM
Hydraulic Power Supply Strip

9.4 Hydraulic Power Supply Strip

29

AC0050

REF DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
CONTACT KIT, HYDRAULIC 6' POWER SUPPLY A12042-N 1
Contact Hardware Kit A10073-N 1
Contact Assembly, Hydraulic Power Supply (Positive) 085968 1
1 Contact, Hydraulic Power Supply (Positive) 015253 1
2 Insulator, Positive Contact S10072 1
3 Bracket, Positive Contact Mounting 086380-1 1
4 Spring, Positive Contact P10077 2
5 Bolt, 5/16" X 3/4" Shoulder (1/4-20 Thread) F05006-44 2
6 Washer, 7.4 Flat F81056-11 2
7 Bolt, 5/16-18 x 1/2” Socket Button Head F05006-20 1
Cable Assy, Hydraulic Positive Contact 015885 1

8 Cable, #1 Weld R01948 0.75m
9 Terminal, 35 Ring #2 Gauge F81066-3 2
10 Bolt, 1/4-20 X 1" Hex Head Grade 2 F05005-38 2
1 Nut, 1/4-20 Hex Self-Locking F05010-9 2
12 Bolt, 3/8-16 X 1" Hex Head Grade 5 F05007-87 2
13 Washer, 10.5 Flat F81055-1 4
14 Nut, 3/8-16 Hex Nylon Lock F05010-10 4
Contact Assembly, Hydraulic Power Supply (Ground) A10066 1
15 Contact, Hydraulic Power Supply (Ground) 015264 1

HYDRAULIC SYSTEM 80HDdoc030503



HYDRAULIC SYSTEM
Hydraulic Power Supply Stri

16 Bracket, Ground Contact Mounting 015265 1
17 Cable, #1 Weld R01948 .63m
18 Bolt, 5/16-18 X 1/2" Hex Head Grade 5 F05006-15
19 Washer, 8.2 Split Lock F81054-4 2
20 Terminal, 35 Ring #2 Gauge F81066-3 1
21 Bolt, 3/8-16 X 4 1/2" Hex Head Grade 2 F05007-35
22 Spring, Ground Contact P04282
23 Screw, 1/4-20 X 1/2" Slotted Hex Head F05015-1 14
Strip Assembly, 6' Hydraulic Power Supply w/3 ft. Cable A11977 1
24 Housing, 6' Contact Strip P11976 1
Strip, 6' Contact With Cable A12043-N 1
25 Strip, 6' Contact S10075 1
26 Cable, #2 Weld R80583-21
27 Terminal, 35 Ring #2 Gauge F81066-3 2
28 Bolt, 5/16-18 X 3/4" Hex Head Black Nylon F05006-45 1
29 Nut, 5/16-18 Hex Black Nylon F05010-86 1
Tube, 5/8" Heat Shrink R01950-5 .03m
Grommet, 5/8” Wire P04137 1

9-7

80HDdoc030503

HYDRAULIC SYSTEM




HYDRAULIC SYSTEM
Hydraulic Log Loader

9.5 Hydraulic Log Loader

REF | DESCRIPTION (# Indicates Parts Available In Assemblies Only) PART # QTY.

HYDRAULIC LOG LOADER, COMPLETE 090044 1
1 Log Loader 090006-1 1
2 Fitting, 3/16" Straight Grease P04107 2
3 CHAIN, LOG LOADER SAFETY A04376 1
4 SHACKLE, M-D .63 086540 1
5 CYLINDER, CJ-S95-16-70/32/203 HYDRAULIC 088680 3
6 WASHER, 28 FLAT ZINC F81061-1 6
7 PIN, LOADING ARM CYLINDER MOUNT ZINC 086979-1 3
8 PIN, S-Zn 5x40 COTTER F81043-31 6
9 Foot, Log Loader 090048-1 3
10 Fitting, 3/16" Straight Grease P04107 6
11 PIN, LOADER FOOT MOUNT W09446-1 6
12 SCREW, 5/16-18 x 3/4 SELF-TAPPING F05015-30 6

ARM, LOG LOADING SINGLE - COMPLETE 090051 1
13 Rarm, hydraulic log loading 089657-1 1
14 Fitting, 3/16" Straight Grease P04107 1

HYDRAULIC SYSTEM 80HDdoc030503 9-8



HYDRAULIC SYSTEM

Hydraulic Log Turner

9.6 Hydraulic Log Turner

2 |
13 /@
19Y 164@

12
REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.

HYDRAULIC LOG TURNER, 9.5 M, COMPLETE 088073 1

1 Bracket, Hydraulic Log Turner Mount 088075-1 1
2 Arm, Hydraulic Log Turner 088067-1 1
3 Arm, Hydraulic Log Turner Link 088060-1 1
4 Claw, Hydraulic Log Turner 088082-1 4
5 Spring, Hydraulic Log Turner P09136 2
6 Bolt, M12x130-8.8 Zinc Hex Head F81004-36 2
7 Washer, 13 Flat Zinc F81056-1 2
8 Nut, M12-8 Hex Nylon Lock F81034-2 2
9 Pin, 25X180 088664-1 1
10 Pin, S-Zn 5x40 Cotter F81043-31 2
1" Washer, 25 Flat Zinc F81061-3 2
12 Bolt, M10x120 8.8 Zinc Mushroom Head Square Neck F81003-33 2
13 Washer,13 Flat Zinc F81056-1 2
14 Nut, M12-8 Hex Nylon Zinc Lock F81034-2 2

9-9 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM

Hydraulic Log Turner
15 Cylinder, CJ-S305-16-63/28/203 Hydraulic 088679 1
16 Fitting, 90s Elbow P09142 2
17 Pin, Log Turner Mount 088667-1 2
18 Fitting, M6 Grease 086280 2
19 Bolt, M8x25-8.8-B Zinc Hex Head F81002-5 2
20 washer, 8.4 Flat Zinc F81054-1 2
21 Nut M8-8-B Hex Nylon Zinc Lock F81032-2 2

HYDRAULIC SYSTEM 80HDdoc030503



HYDRAULIC SYSTEM
Hydraulic Log Clamp,Front and Rear

9.7 Hydraulic Log Clamp,Front and Rear

REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.

CLAMP ASSEMBLY, HYDRAULIC 089545 2
1 Mount Weldment, Hydraulic Log Clamp 088654-1 1
2 Bolt, M10x125-8.8 Zinc Hex Head F81003-18 2
3 Bolt, M10x130-8.8 Zinc Mushroom Head Square Neck F81003-36 4
4 Washer, 10.5 Flat Zinc F81055-1 6
5 Nut, M10-8-B Hex Nylon Zinc Lock F81033-1 6
6 Block, Guide Pin 088639 2
7 Bolt M10x35-8.8 Zinc Hex Head Full Thread F81003-17 4
8 Cylinder,CJ7F-16-40/22 + UE2-40W Hydraulic 088662 1
9 Bolt, M10x40-8.8 Zinc Hex Head F81003-16 4

9-11 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM
Hydraulic Log Clamp,Front and Rear

10 Nut, M10-8-b Hex Nylon Zinc Lock F81033-1 10
" Bar, Clamp Up/Down 089537-1 4
12 Plate, Connecting 088645-1 1
13 Bolt, M10x140-8.8 Zinc Hex Head F81003-5 2
14 Plate, Connecting 089533-1 1
15 Bolt, M10x55-8.8 Zinc Hex Socket Head Cap F81003-55 4
16 Washer,10.2 Split Lock Zinc F81055-2 4
17 Plate, Log Clamp Rear 089538-1 3
18 Bolt, M10x35-8.8 Zinc Hex Head Full Thread F81003-17 12
19 Washer,10.2 Split Lock Zinc F81055-2 12
20 Bracket, Guide Pin Mount 089536-1 2
21 Bolt, M10x40-8.8 Zinc Hex Head Full Thread F81003-16 8
22 Washer, 10.2 Split Lock Zinc F81055-2 8
23 Pin, Clamp Up/Down Guide 088631 2
24 Screw, M16x55-8.8 Zinc Hex Socket Head Cap F81006-18 2
25 Washer, 16.3 Split Lock Zinc F81058-2 2
26 Plug, M33 Thread 089839 2
Jaw, Log Clamp Narrow - Complete 088646 1
27 Jaw, Log Clamp Narrow 088619 1
30 Bearing, 6005 2RS CX 089652 4
31 Shatt, Clamp Jaw Guide 088620-1 4
32 Ring, Z24 Spring Retaining 089654 4
33 Ring, W47 Spring Retaining 089653 4
Jaw, Log Clamp Wide - Complete 088647 1
29 Jaw, Log Clamp Wide 088621-1 1
30 Bearing, 6005 2RS CX 089652 4
31 Shatt, Clamp Jaw Guide 088620-1 4
32 Ring, Z24 Spring Retaining 089654 4
33 Ring, W47 Spring Retaining 089653 4
34 Washer, Clamp Jaw Spacer 089542 4
35 Bar, Clamp In/Out Side 088622-1 4
36 Cylinder, SJ2F-40/22/145 Hydraulic 088661 1
37 Bar, Clamp In/Out Lower 088623-1 1
38 Pin, 20X75 088657-1 4
39 Spacer, Lower 089541 4
40 Pin, S-Zn 5x40 Cotter F81043-31 10
41 Bracket, Vertical Cylinder Mount Upper 089540-1 1
42 Pin, 25X75 088659-1 1

HYDRAULIC SYSTEM 80HDdoc030503

9-12



HYDRAULIC SYSTEM
szraulic Log Side Sueeort

9.8 Hydraulic Log Side Support

500073

REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.

SUPPORT, HYDRAULIC LOG SIDE 4

1 Support, Log Side 085578
2 Plate, Log Side Support Mount S09148 1
3 Pin, Log Side Support Pivot W09238 1
4 Bolt, M12x35-8.8 Zinc Hex Head F81004-24 1
5 Bolt, M12x75-8.8 Zinc Hex Head F81004-21 2
6 Washer, 13 Flat Zinc F81056-1 2
7 Washer,45/13 Lock 086184 1
8 Nut, M12-8 Hex Nylon Zinc Lock F81034-2 3
9 Fitting, 3/16" Straight Grease P04107 2
CYLINDER ASSEMBLY, HYDRAULIC LOG SIDE SUPPORT A09283 1
10 Cylinder, CJ-S270-16-50/28/152 Hydraulic 088678 1
Seal Kit, 6" x 2" Hydraulic Cylinder P12954 1
11 Fitting, 90° Elbow P09142 1

9-13 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM
Hydraulic Log Side Support

12 Fitting, # C3529 x 4 90° Pipe P09140 2
13 Fitting, C3759 x 4 Male "T” P09141 2
14 Fitting, C5205 x 4 x 4 Male P09143 3
15 Valve, Hydraulic Sequence 015484 2
16 Fitting, 3/8" NPT - 1/4" NPT Reducer 015490 4
17 ROD, LOG SIDE SUPPORT PUSH 1605 MM LONG (FRONT) 089530-1 1
ROD, LOG SIDE SUPPORT PUSH - 1420 MM LONG (MIDDLE) 089374-1 1

ROD, LOG SIDE SUPPORT PUSH - 1900 MM LONG (REAR) 089375-1 1

18 ROD END, RIGHT 087035 3
ROD END, LEFT 087036 3

19 BOLT, M12 X 60 8.8 HEX HEAD F81004-5 2
20 WASHER, 7.4 FLAT F81056-1 4
21 NUT, M12 -8 HEX NYLON LOCK F81034-2 2
22 NUT, M12-04-A, RIGHT HEX JAM F81034-6 1
NUT, M12-04-A LEFT HEX JAM F81034-7 1

23 PIN, HYDRAULIC CYLINDER MOUNT 086979-1 2
24 | WASHER, 28 FLAT F81061-1 4
25 PIN, 3/16” X 1 1/2” COTTER F81043-31 4
ROLLER KIT, LOG SIDE SUPPORT 4

26 Bolt, M16x65-8.8-B Zinc Hex Head F81006-1 1
27 Roller, Log Side Support 015015 1
28 Washer, 17 Flat Zinc F81058-1 2
29 Nut M16-8 Hex Nylon Zinc Lock F81036-2 1
Bolt, M16x65-8.8-B Zinc Hex Head F81006-1 1

HYDRAULIC SYSTEM

80HDdoc030503

9-14



HYDRAULIC SYSTEM
Hydraulic Log Clam

9.9 Hydraulic Log Clamp

086966

3
3
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

CLAMP ASSEMBLY, SUPER HYDRAULIC 088658 1
1 Mount Weldment, Super Clamp Tube 086967-1 1
2 Arm, Clamp Link 086963-1 1
3 Bolt, B 24x95/85 Hex Head Grade 8 F81049-2 1
4 Washer, 25 Flat F81061-3 8
5 Washer, 25X63 Hardened 088585-1 5
6 Nut, M20-8-B Slotted Hex F81037-3 2
7 Pin, Cylinder Mount 086979-1 2
8 Pin, 6,3x45 Cotter F81045-2 6

9-15 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM

Hydraulic Log Clamp

9 Cylinder, CJ-S96-16-70/32/178 Hydraulic 088589 1
10 Fitting, 1/4” NPT - 3/8” JIC Elbow P09142 2
1" Link Weldment, Super ‘99 Clamp 086974-1 1
12 Bolt, M24x217/39 -8.8-B Hex Head Grade 8 088586-1 1
13 Nut, M24 -04-B Hex Jam F81039-3 2
14 Bushing, Clamp Slide 5040BS 088660 2
15 Clamp Weldment, Vertical Super 088582-1 1
16 Block, Vertical Clamp Mount 088591-1 1
17 Washer, 8.4 Flat F81054-1 8
18 Bolt, M8x20-8.8-B Hex Head F81002-4 8
19 Spacer, Log Clamp 088887-1 3
20 Fitting, 3/16” Grease P04107 1
21 Spacer, Log Clamp 088887-1 1
22 Wiper, Up/Down Rod ZZ 50x60x7 088587 1
23 Cylinder, CJ-S169-16-40/22/254 Hydraulic 088590 1
24 Fitting, 1/4” NPT - 1/4” JIC Elbow P09142 2
25 Screw, M12x55 -8.8-B Socket Head F81004-23 2
26 Plate, Super Log Clamp Mount 086975-1 1
27 Washer, Z 22,5 Split Lock F81059-4 1
28 Bolt, M22x1,5x40 -8.8-B Hex Head Grade 5 F81009-1 1
29 Bolt, M10 x 125-8.8 Hex Head F81003-18 4
30 Washer, 10.5 Flat F81055-1 4
31 Nut, M10-8-B Hex Nylon Lock F81033-1 4
32 Bolt, M10 x 140-8.8 Hex Head F81004-37 2
33 Washer, 13 Flat F81056-1 2
34 Nut, M12-8 Hex Nylon Lock F81034-1 2

CLAMP STOP KIT, HYDRAULIC LOG K09485 1
35 Plate, Clamp Stop 086980-1 1
36 Bolt, M12 x 40-8.8 Hex Head F81004-4 2
37 Washer, 13 Flat F81056-1 2
38 Nut, M12-8 Hex Nylon Lock F81034-2 2

HYDRAULIC SYSTEM 80HDdoc030503



HYDRAULIC SYSTEM
Hydraulic Toe Board, Front and Rear

9.10 Hydraulic Toe Board, Front and Rear

HDO0072B

10
L.P. OPIS (@ wskazuje czesci dostgpne jedynie w zespotach) NUMER KAT. SZT.
TOE BOARD WELDMENT, HYDRAULIC, COMPLETE 085549

1 Toe Board Weldment, Hydraulic 086253-1 1
2 Bolt, M12x60-8.8 Fe/Zn5 PN-M/82101 F81004-5 1
3 Washer, 13 Sae Flat F81056-1 4
4 Pin, S-Zn 2.5 x 20 Cotter F81043-1 2
5 Bolt, 5/8-11 X 1 3/4” Hex Head F05009-33 4
6 Washer, 17 Split Lock F81058-2 4
7 Plate, Hydraulic Toeboard Mount 090086-1 1
8 Bracket, Hydraulic Toeboard Mount 087729 2
9 Pin, Cylinder Mount 086979-1 1
10 Pin, 3/16” X 1 1/2” Cotter F05012-23 4
1" Washer, 28 Sae Flat F81061-1 4
12 Cylinder, CJ-S170-16-40/25/152 Hydraulic 088681 2

Seal Kit, 1 1/2” x 6” Hydraulic Cylinder 014547 1
13 Bolt, 1-8 X 3 1/4” Hex Head Grade 5 F05009-51 2
14 Nut, 1-8 Hex Nylon Lock F05010-117 2

9-17 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM
Hydraulic Toe Board, Front and Rear

“ 15 | Fitting, 90° Male Elbow

| P09143 | 4

HYDRAULIC SYSTEM

80HDdoc030503

9-18



HYDRAULIC SYSTEM
Hydraulic Toe Board, Middle

9.11 Hydraulic Toe Board, Middle

500076

10
REF | DESCRIPTION (@ Indicates Parts Available In Assemblies Only) PART # QTY.
HYDRAULIC TOE BOARD ASSEMBLY, MIDDLE 090055

1 Toe Board Weldment, Hydraulic 086253-1 1
2 Bolt, M12x60-8.8 Zinc Hex Head F81004-5 1
3 Washer, 13 Zinc Flat F81056-1 4
4 Pin, S-Zn 2.5x20 Cotter F81043-1 2
5 Bolt, M16X40-8.8 Zinc Hex Head Full Thread F81006-13 2
6 Washer, 16.3 Zinc Split Lock F81058-2 2
7 Plate, Hydraulic Toe Board Mount 090086-1 1
8 Bracket, Hydraulic Toe Board Mount 089990-1 1
9 Pin, Hydraulic Cylinder Mount Zinc 086979-1 1
10 Pin, S-Zn 3/16 X 1 1/2" Cotter F05012-23 2
1 Washer, 28 Zinc Flat F81061-1 2
12 Cylinder, CJ-S170-16-40/25/152 Hydraulic 088681 1

Seal Kit, 1 1/2" x 6" Hydraulic Cylinder 014547 1
13 Bolt, 1-8 X 3 1/4 HH Hex Head Grade 5 F05009-51 1
14 Nut, 17-14 F05010-117 1

9-19 80HDdoc030503 HYDRAULIC SYSTEM



HYDRAULIC SYSTEM
Hydraulic Toe Board, Middle

15 Washer, 28 Zinc Flat F81061-1 1

16 Fitting, C5205x4x4 Male P09143 2

HYDRAULIC SYSTEM 80HDdoc030503 9-20



	SECTION 1 General Information
	1.1 How To Use The Parts List
	1.2 Sample Assembly

	SECTION 2 Blade Guide Rollers & Arm
	2.1 Blade Guide Assembly, Idle Side
	2.2 Blade Guide Assembly, Drive Side
	2.3 Blade Guide Arm & Rollers
	2.4 Blade Guide Arm Drive Assembly

	SECTION 3 Blade Wheels & Tensioner
	3.1 Blade Drive Assembly, LT30AHD/LT40AHD Super
	3.2 Idle Blade Wheel Assembly
	3.3 Hydraulic Blade Tensioner Assembly

	SECTION 4 Saw Head
	4.1 Middle Throat Screw
	4.2 Water Lube Solenoid Valve
	4.3 Water Lube Assembly
	4.4 Saw Head Decals
	4.5 Blade Housing Covers
	4.6 Drive Belt Covers
	4.7 Sawdust Chute

	SECTION 5 Control & Battery Boxes
	5.1 Control Assembly, LT30AHD/LT40AHD Super
	5.2 Drum Switches
	5.3 Circuit Breakers
	5.4 Front Panel Assembly & Harnesses

	SECTION 6 Up/Down System
	6.1 Saw Head V-Brace Mount
	6.2 Blade Height Scale
	6.3 Up/Down Chain & Sprockets
	6.4 Up/Down Motor Assembly, LT30AHD/LT40AHD Super
	6.5 Up/Down Drive Assembly

	SECTION 7 Power Feed & Track Rollers
	7.1 Upper Track Rollers And Wipers
	7.2 Power Feed Assembly, LT30AHD/LT40AHD Super
	7.3 Feed Chain/Stop
	7.4 Lower Track Rollers

	SECTION 8 BED FRAME ASSEMBLY
	8.1 Bed Rail Assembly, Front and Rear
	8.2 Leg, Stationary
	8.3 Pivot Bed Rail Assembly
	8.4 Log Side Support Assembly
	8.5 Tie Down Chain Assembly
	8.6 Saw Head Rest Pin Assembly
	8.7 Bed Frame Decals

	SECTION 9 HYDRAULIC SYSTEM
	9.1 Hydraulic hoses, LT50 / LT80HD
	9.2 Hydraulic PumpControl Box LT50HD/LT80HD (DC)
	9.3 Hydraulic Control Box
	9.4 Hydraulic Power Supply Strip
	9.5 Hydraulic Log Loader
	9.6 Hydraulic Log Turner
	9.7 Hydraulic Log Clamp,Front and Rear
	9.8 Hydraulic Log Side Support
	9.9 Hydraulic Log Clamp
	9.10 Hydraulic Toe Board, Front and Rear
	9.11 Hydraulic Toe Board, Middle




